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The following sample(s) was / were submitted and identified on tehalf of the client as:
Sample Description: ONE SAMPLE OF BONDED 420D POLYESTER WITH PVC COATING CUTTING
IN GREEN FROM TENT ROOF

Test Requested:

To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire
behaviour of building materials and elements Part 1: Classification of building materials, Requirements and

testing
Test Results: -- See attached sheet -

Conclusion:
The tested sample meets the low flammability requirements of class B1 of building materials

under DIN 4102-1 (May 1998).

Test Period:
Sample Receiving Date - MAR 22, 2010
Test Performing Date - MAR 22 2010 TO APR 22, 2010

Signed for and on behalf of
SGS-CSTC Co.. Ltd
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I. Test conducted
This test was conducted as per DIN 4102-15:1990. DIN 4102-16 1998 and DIN 4102-1 1998 Clause 6 2
Classification in according to DIN 4102-1 (May 1998) Clause 6.1-Class B1 materials

Il. Sample details

General description o Fabric
Color / Density & Green / approximate 260 g/m* e
Products configuration .3 Polyester with PVC coating
Size of sample 1000 mmx180 mm‘g 180 mm=80 mm & 230 mmx80 mm
Conditioning

Prior to testing. the sample was conditioned at least 14 days to conslant mass at a temperature of 23+ 2 °C,
and a relative humidity of 50 + 6 %
Ill. Testresults

1) "Brandschacht” Test according to DIN 4102-15 816
a) Onentation Lengthwise Exposed surface. Face of the sample

Results of “Brandschacht™ Test (part 1) ?
b T i o Unit Test assemblies No ;___;
No A TR .-
1 | Specimen fixings according to DIN 4102 part 15, i 4 ' ' ’
table el I oty g e
_2 Max fiame height above I0v\-:er sample edg:;." cm 40
3 | Time' min:s 0:47
X M“M;;E{g- -murmng mr_u_ugﬁ e SN I 3
4 | Time" mns 025
B FBac?k of specimen GIIET B %3 _:
5 | Flaming/glowing. Time "' min s |
6 | Discolouring, Time ' minis | 0:06 |
' Bumngoroples I 0 T CE Rt
7 | Begn' min:s / . !
| Amount |
8 ? Specimen maternial falling off in separate droplets \
9 | Specimen material faling off continuously /

To be conlinued

THis & o ts Geners ce phir ible at hite fwww 856 con
nim at ¢ i ! W Terr geing ent Aty Atteahion s arav
abhl un unsdicha as defined therar & A0Cum
wothun thg fimds grt’s asirucis any
nis and obligations under |he trar onis This
a lorgery Bfhoatan of INE o< ance of th u ngeis may be prg
rasulis Shols his tast ia mplo(s) tesied and such sampieisi are ratamed 100 3
132730
N2 Tong Biac Read F an Tan Industral Zane Ang County Zhe Jang Provinoe Csz. 313300 ¢ 80577 SIGRS | (86570 SIGEX  www ¢nosds com
W AT RARILERBESS B9 313300 t BE TIRS T 6D SUEE e soscvadsas con

Member of the SGS Group (SGS SAN



Test Report

No. AJD201001013

Date: APR.26, 2010

Page 3 of 8

Results of “Brandschachl” Test (part 2) _—J
-LI;I_E_ S T g TR Test assemblies No §
No Unt — - N c 5
Burning parts
10 | Begin " min's / |
11 | Parts of sample falling off separately N ‘
12 | Parts of sample falling off continuously /
13 | E::;it.i;)n of contimit_aicombusuon on mesh base e Y A | e
Burner flame impairment by drippingfalling No
material
14 | Time " min:s /
Premature ending of test No
15 | End of burning at specimen min's /
16 | Time when test terminated (if applicable) ‘ min's /
| Bumingafterend of test | No s, PSR ]
17 | Duration mins / |
18 | Number of specimens \ / !
19 | Front of specimen / i
20 | Back of specimen i
21 LHelght of flame cm | / !
2 Gmuzq“;fi;!nd of !es;t o : 7| - Nc: g +}— ; L
22 | Duration mins | /
23 | Number of specimens / i
24 | Front of specimen /
25 | Back of specimen /
26 | Top half of specimen /
27 | Bottom half of specimen /
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Results of "Brandschacht” Tesl (part 3)

Line 7 )
Unit 2 ”
No. sl I B = k-, 1

Residual length

67 Tks

28 | Single results cm CNSEI O -
69 67 {

29 | Average of the single resulls cm 68

| Smoke temperature

30 | Max. of average ;1 97 |
31 | Time" min's | 10:00 L

b) Orientation’ Crosswise, Exposed surface: Face of the sample

Results of “Brandschacht” Test (part 1)

bLine T j_e_si g_sséfﬁbhe;No. 2 e
No A gty a0 b B
| 4 ! Specimen fixings according to DIN 4102 part 15, / 1 3

. | table -t = I ey | | :
cm 30

2 | Max flame height above lower sample edge

| 3 Time ' min:s 0:47

Melting/burning through

4 | Time" min s 0.26

Back of specimen

5 | Flaming/glowing Time " min s i
6 | Discolouring, Time ' mins | 0:06 J
| Burning droplets | Vi T | 1 |
7 | Begin' min:s ! l ]
Amount !
8 Specimen material falling off in separate droplets / | 1
i 9 | Specimen material falling off continuously / ‘ !

To be continued.
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Results of "Brandschacht” Test (part 2)

LTné A Unit ! Test asse_mb!_le_s, No.
No A ! B C D
Burning parts l
10 | Begin " min's /
11 | Parts of sample falling off separately v
12 | Parls of sample falling off continuously /
13 | Duration of continued combustion on mesh base . 6_03 o
Ji (max.) - i , |
Burne‘r flame impairment by dripping/falling ™
malerial
14 | Time " min s /
Premature ending of test /
15 | End of burning at specimen min's /
16 | Time when test terminated (if applicable) ’ min's {
P Buminq-afler en-d_cnf tes?_ i - No ;
17 | Duration min's /
18 | Number of specimens /
19 | Front of specimen /
20 | Back of specimen /
21 | Height of flame cm / |
Giowing__gﬂer end of té;!“ - . % : No Ty
22 | Duration min's | !
23 | Number of specimens /
24 | Front of specimen - /
25 | Back of specimen / !
26 | Top half of specimen /
27 | Bottom half of specimen . /

To be continued. ..
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Results of Brandschacht Tesl (parl 3)
Line _lﬁJmtﬁ Test assemblies No
No [ & B -

Residual length

69 | 71

28 | Single results cm e |
72 | T

28 | Average of the single results om 71

Smoke temperalure
30 | Max of average L 102

[ 31 | Time" min:s | 10:00

Note "' time from start of testing
"\"means occurred
2) Normal Flammability Test according to DIN 4102-1 Clause 6.2

Flame application: [ ~ ] bottom edge ignition, | | surface ignition

a) lengthwise
Specnmen No 1

|
Bl | , ; _
Reaching the measunnq mark within 20 secnndc l No | Ne No | No No

BB £, - S i mESUAT ERCRE.

Self extinguishing of the flame (s) ! 16 17 16 | 15 16

Max flame height (cm) , 4 5 4 3 4

e 4 £
End of afterflaming (s) { 16 17 16 185 16

End olTaf;rglowmg (s) / / / 5 / / :

Molten dripping Na No No ‘ No ! No

Smoke developments (visual impression) Slight

All timings are from stari of tesling

To be continued
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[gpveumen—No BRSNS £ M;‘ e 2 3 4 5 |
*Ric;achmgt—h—e n;easunng mark within 20 seoondsﬁﬂb No No -.No Rk No N N('J_-
Self extlnguushmg of the flame (s) SN 1 N 15 "16 14 - 15 S5
Max flame helght (crn) ; T 4 5 4 -w-~~--3 f 4
End of afterflaming (s) 4 Sy 14- ik 15 - 16 147 o 1;—_
rEind*c;f Je—r;;wmg (s) N R / / / / __f_ e
HMioHern dripping T . No rNo _No No | N; ]
[Smoke developments (visual lmpresswn) Al Shght St oy
Comments:

[ v ]DIN4102-B2:[  |DIN 4102-B3

Criteria for classification for Class B1 (DIN 4102-1 Clause 6 1.2)
All materials, excepl flooring, may be classed as B1 materials if they mel.
a) Pass DIN 4102-16 “brandschacht” test if
1) The mean value for the residual length of each specimen s al least 15 cm. and no individual values
are lower than 0 cnm:
2) The mean effluent temperature does not exceed 200°C in any test:
3) The requiremeni for the residual length of each specimen 1s met even where there is afterflame
afterglow. or smouldering.
b) Pass DIN 4102-1 Clause 6 2 3 lgnitability Test if,
For each specimen. flaming doesn t reach the gage mark within 20s after flame application

STATEMENTS.
This test report does not replace any mandatory certification of the product that may be required.

The tes resulls relate to the behaviour of the test specimens of a product under the particular conditions of
the {est. they are not intended to be the sole critenon for assessing the potential fire and smoke hazard of
the product in use

Ta be continued
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Photo Appendix:

***End of Report**”
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